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Ref # Part Number Qty DescriptionS/P/F
1 1915754 Trimmer String Kit, .155"  Includes 24 pieces1 S
2 1915755 Trimmer String Kit, .130"  Includes 24 pieces1 S
3 5003 Safety Goggles1 S
4 1768449 Battery Charger  Model HWT-5E1 /P
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Engine, Deck, Covers And Guards

Ref # Part Number Qty DescriptionS/P/F
1 1915722 Deck with decals1
2 1904511 Decal-Hot Surface1
3 1904403 Decal-Warning/Thrown Objects1 /P
4 1739687 Decal-Danger Feet/Hands1 /P
5 1904404 Decal-Engine Cover1
6 1904405 Decal-Parallel Trim Control1
7 1917614 Decal-Logo, 5HP  Model HWT-5E1 /P

1917615 Decal-Logo, 4HP  Model HWT-41 /P
8 Engine-Quantum, 4HP  Model HWT-4. Order 

parts from your local Briggs and Stratton 
engine dealer. Refer to engine for model/type 
number

1

Engine-Quantum, 5HP  Model HWT-5E. 
Order parts from your local Briggs and 
Stratton engine dealer. Refer to engine for 
model/type number

1

12 9301 Key, 3/16" x 1" Sq1 S
13 1915240 Pulley, 4" OD1 /P
14 1915276 Engine Debris Guard/Foam1 S
15 1915304 O-Ring/Engine Debris Guard1 /P
16 1916571 Engine Debris Guard1
17 1910835 Wire Harness  Model HWT-5E1 S
18 1909647 Battery  Model HWT-5E1 /P
19 1909697 Battery Connector  Model HWT-5E1 /P
20 1915268 Battery Pad  Model HWT-5E1
21 1915204001 Battery Bracket  Model HWT-5E1 /P
22 90063 Hex Hd. Flange Screw, 5/16-18 x 13 S/F
23 1768194 Hex Hd. Flange Screw, 3/8-16 x 1-1/23 S
24 1754128 Hex Hd Flange Screw, 1/4-20 x 3/42 /P
25 1909301 Hex Hd Flange Screw, 1/4-20 x 5/84 /P
26 1763187 Hex Hd Flange Screw, 1/4-20 x 12
27 1910865 Belt Guide1 /P
28 1915219001 Flap Bracket2
29 1915211 Deflector Shield1 /P
30 1915212 Deflector Shield Rod1 /P
31 1185304 E-Ring, 5/16"2 /P
32 1915205 Belt Cover1 /P
33 1915290 Push-in Fastener6 /P
34 1915238001 Engine Cover Support1
35 1916668 Engine Cover w/decals  Model HWT-5E1
36 1916745 Engine Cover w/decals  Model HWT-41
37 1915320 Spacer4 /P
39 9677 Set Screw1 S
40 94018 Washer2 S
41 9218 Clip2 S
42 9719 Socket Hd Capscrew, 1/4-20 x 11 S
43 1185814 Toplock Nut, 1/4-201 S
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Ref # Part Number Qty DescriptionS/P/F
1 1904422 Upper Handlebar w/sleeve1 /P
2 1915309 Rope Guide  Model HWT-5E1
4 1917175001 Bail1 /P
5 1749977001 Cable Bracket1 /P
6 1765879 Push-on Retainer2 /P
7 1908677 Nyliner Bushing2 /P
8 1761046 Nyliner Bushing1 /P
9 1909250 Adjusting Knob2

10 1903403 Inside Hndlbr. Adj. Quadrant2 /P
11 1903404 Outside Hndlbr Adj. Quadrant2 S
12 1908673 Retaining Ring, external .312" I.D.1 /P
13 1910852 Control Cable1 S
14 1910833 Throttle Cable1 /P
15 1908793 Screw, 10-24 x 22 /P
16 1909291 Spacer1
17 1983039 Lock Nut, 10-242 /P
18 1983658 Hex Hd Screw, 1/4-20 x 1-1/82
19 1185814 Top Lock Nut, 1/4-202 S
20 1763682 Cable Tie4 /P
21 1718534 Steering Rod Grip1
22 1915279001 Upper Steering Rod1
23 1910809001 Lower Handlebar  Model HWT-41 /P
24 1904508 Lower Handlebar  Model HWT-5E1
25 1731025 Curved Hd Bolt, 5/16-18 x 22 /P
26 1904406 Decal-Keyswitch  Model HWT-5E1
27 1900455 Ignition Switch  Model HWT-5E1 S
28 1187950 Lockwasher, 5/8  Model HWT-5E1 S
29 92018 Hex Nut, 5/8-32  Model HWT-5E1 S
30 96520 Ignition Key  Model HWT-5E1 S
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Lower Steering Assembly

Ref # Part Number Qty DescriptionS/P/F
1 1910823 Wheel - 6 spoke2 S
2 1910820001 Wheel Arm Weldment2 /P
3 1915213001 Wheel Mounting Bracket2
4 1915218001 Wheel Arm Retainer2
5 1765550 Rod End Clip/Right Side1 /P
6 1765551 Rod End Clip/Left Side1 /P
7 1910819 Steering Link2
8 1909301 Hex Flange Screw, 1/4-20 x 5/82 /P
9 1915802 Shoulder Stud1

10 1915803001 Clamp Link1
11 1910811001 Trim Plate2
12 1111696 Screw, 5/16-24 x 1/22
13 1744708 Hex Lock Nut, 5/16-188 /P
14 1111606 Hex Head Bolt, 5/16-18 x 22
15 1186331 Hex Flange Screw, 5/16-18 x 14 S
16 1725279 Spring1
17 9901 Washer, 5/16 ID3
18 1186328 Hex Flange Screw, 5/16-18 x 5/82 S
19 1107385 Washer1 S
22 1915279001 Upper Steering Rod  See "Handlebar 

Assembly" illustration and part lists.
1
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Spindle Plate Assembly

Ref # Part Number Qty DescriptionS/P/F
1 1910850001 Spindle Mounting Plate1 /P
2 1910839 Spindle Assembly1 S
3 1915477 Spindle Shaft Assembly  Incl. Ref. 251 /P
4 1910860001 Belt Guide1 /P
5 1910856 Spindle Spacer1 /P
6 1910842 Spindle Pulley1
7 1904308 Hex Flange Nut, 1/2-131 S
8 1915555 V-Belt1
9 1904479 Idler Arm/Brake Shoe Assembly1 /P

10 1910859 Socket Hd Capscrew, 10-24 x 3/41 /P
11 1910847 Brake Shoe1 /P
12 1983039 Hex Lock Nut, 10-241 /P
13 1727978 V-Groove Idler Pulley1 /P
14 1186393 Hex Flange Nut, 3/8-162 /P
15 1910855 Flat Idler Pulley1 /P
16 1915261 Washer, .88 x .382 x .2751 S
17 1910854 Idler Arm Spacer1 /P
18 1910857 Button Head Screw, 3/8-16 x 1-1/21
19 1910852 Control Cable  Also Ref. 13, Pg. 41 S
20 1910849 Idler Tension Spring1 /P
21 1910858 Hex Flange Screw , 3/8 x 16 x 2-1/41 /P
22 1909304 Hex Flange Screw, 5/16-18 x 3/44 S
23 90063 Hex Flange Screw, 5/16-18 x 15 S
24 9953 Hardened Shim, 3/4 ID x 1.022 OD x .060 

thick
1 S

25 9928 Belleville Washer, 5/81 S
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Trim Head Assembly

Ref # Part Number Qty DescriptionS/P/F
1 1910863 Shoulder Washer1
2 1910861 Spindle Head1
3 1915857 Trimmer Head1 S
4 Trimmer String  See "Accessories And Kits" 

illustration and parts list, Ref. 1 and 2.
1

5 1910862 Hex Spline Washer1 /P
6 1915220001 Wear Cup1 /P
7 1915239 Washer1 /P
8 1904308 Hex Flange Nut, 1/2-131 S
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